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Replacement Parts

540030166  6 hp Kohler Vacuum Assembly  
540030167  5.5 hp Briggs & Stratton Vacuum Assembly

ITEM       PART NO. DESCRIPTION       QTY.
1 540094004 Blower Housing 1
2 540107832 Impeller 1
3 540092705 Inlet, Blower Housing 1
4 540099001 Washer, Spring, 5/16” 5
5 540099012 Bolt, Hex, 5/16”-24 x 3/4” 5
6 540099027 Screw, Set, 3/8”-24 x 3/8” 2
7 540099002 Key, Square, 3/16” x 3/16” x 1-3/4”1
* 540094082 Decal, Hot Surfaces 1
* 540200027 Decal, Caution List 1
* 540097081 Screw, muffler deflector (Kohler only) 2
* 540097055 Deflector, exhust (Kohler only) 1
* 540094251 Hardware Kit, including: 1
* 540099015 Bolt, Hex, 5/16”-18 x 1-1/2” 4
* 540099079 Nut, Hex, Nylon Lock, 5/16”-18 4
8 540099072 Nut, Hex, Nylon Lock, 1/4”-20 6
9 540099074 Washer, Flat, 1/4” 6

* Not Shown
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